
30

29

16

20-2

31

34

23

31-2

22-1

18-1

22-1

22

22

20-2

20

19-10

19-3

20-3

19-2

19-1

19

18-3

18-2

17-2

17-1

15-2

15-1

14

10

8

7

6

5

4

3

2

1

19-7

13

Only for 400V!           
For 230V pumps a 

Bimetal is integrated in 
the motor winding!

19-7

24

35

11

18-4

32

12

19-4

27-1

27 1819-11

20

20-2

31

20

31-3

18-5

20-2

20

Test screw !

Do not fill with oil!

SVX 750 W • D

2019:02



POS # Art Description Information Pc.

0137075000 Power cable 230V H07RN-F 3G1,0mm² 1

0137075003 Power cable 400V H07RN-F 4G1,0mm² 1

2 0237075000 Handle SPTEUBH 1

3 0337075000 Motor cover B050101 1

4 0437075000 Bearing holder 050102 1

0575000000 Stator with housing 230 V 1

0575000003 Stator with housing 400 V 1

6 0675000000 Rotor/Shaft Rotor: D=59, H=76 1

7 0737075000 Oil housing B050202 1

8 0837075000 Mechanical seal ED560N-M14 1

10 1037075000 Oil seal A 16 x 30 x 5 1

11 7501100000 Impeller BL-100206-5 1

12 7501200000 Pump housing BL-100301 1

13 1337075001 Klixon 400 V MWH-69-KN 1

14 1475000000 Capacitor 20µF, RU2005450 1

15-1 1513707500 Upper bearing 6201 1

15-2 1523707500 Lower bearing 6202 1

16 7501600000 Airlifter BL100101 1

17-1 028037001 O-Ring 110 x 3 1

17-2 1727307500 O-Ring 140 x 3 1

18 1837075000 Gasket outlet 050304 1

18-1 1813707500 Gasket mantle B050105B 1

18-2 1823707500 Gasket motor cover 050103A 1

18-3 1833707500 Wear plate B050207 1

18-4 1847500000 Volute liner BL100308 1

18-5 7501850000 Gasket Airlifter BL-100101-5 1

19 96825 Hex. screw M8 x 25 2

19-1 96516 Hex. screw M5 x 16 2

19-2 96620 Hex. screw M6 x 20 3

19-3 94635 Socket screw M6 x 35 3

19-4 00958100 Hex. Screw with shaft M8 x 100 3

19-7 152231141 Recessed head screw M4 x 8 1 / 3

19-10 94512 Hex. screw M5 x 12 2

19-11 96840 Hex. screw M8 x 40 2

20 464381608 Washer (M8) 8

20-2 4478 Spring washer (M8) 7

20-3 4476 Spring washer (M6) 3

22 94812 Socket screw M8x12 2

22-1 025015022 O-Ring 7 x 3 2

23 2315000000 Cable strain relief 1

24 X370750000 Grounding wire 2,5mm² green/yellow 1

27 7502700000 Outlet 2" outer thread 45° 1

27-1 2106620021 Storz coupling C52- IG 2" Industry PN10 1

29 2937075000 Insulation sheet 1

30 0307500000 Mantle H=200 1

31 3498 Head nut M8 3

32 7503200000 Housing ring H=19 1

31-2 32295 Hex. nut M5 1

31-3 32298 Hex. nut M8 2

34 3437075000 Bearing washer 31 x 23 x 0,30 1

35 3537075000 Shaft sleeve 15 x 11 x 10 1

36 3637075000 O-Ring/Gasket set

1

5

Spare part list


